

| ITEM | PART# | QTY. | DESCRIPTION |
|------|---------|------|-----------------------|
| 1 | 2742-70 | 1 | Plow Mount Weldment |
| 2 | HDW2052 | 2 | 5/16 x 1-3/4 Hex Bolt |
| 3 | HDW2056 | 2 | 5/16 x 2 Hex Bolt |
| 4 | HDW9002 | 4 | 5/16 Flat Washer |
| 5 | HDW7058 | 4 | 5/16 Nylock Nut |

PLOW MOUNT INSTALLATION INSTRUCTIONS **POLARIS** 02-05 MAGNUM 325/330 – 04-05 ATP 33/500 **PART# 4501-0609**

Place the mount up under the ATV like shown in illustration so the square hole aligns with the oil drain hole. Line up the holes in the frame and place the $5/16 \times 1-3/4$ bolts down through and into the holes in the front of the mount and the 2" bolts will go through for the rear of the mount. Install flat washers and nylock nuts to tighten mount on.

Push tube will pin up to tabs on bottom of mount with wire loop pins supplied with push tubes.

